



# Kamloops Research & Assay Laboratory Ltd.

WEST TRANS CANADA HIGHWAY - BOX 946 - KAMLOOPS, B.C. V2C 5N4  
TELEPHONE 372-2784

B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS

# 745.08  
017761

## CERTIFICATE OF ASSAY

TO Cyprus Anvil Mining Corporation,

P. O. Box 1000,

Faro, Yukon Territory. YOB 1K0 Attention: Mr. S. Buziak.

Certificate No. K-1353

Date August 26, 1977.

I hereby certify that the following are the results of assays made by us upon the herein described drill core samples

Kral No.	Marked	GOLD	SILVER	BaSO <sub>4</sub>	S.G.	SiO <sub>2</sub>	FeO	CaO	free S	
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
53	3001			76.8	3.84					
54	3002			25.5	3.00					
55	3003			18.4	2.79					
56	3004			80.1	3.78	18.0	.44	.042	.29	
57	3005			47.2	3.19					
58	3006			44.8	3.17					
59	3007			70.1	3.56					
60	3008			76.4	3.80					
61	3009			74.7	3.62					
62	3010			78.6	3.83					
63	3011			42.4	3.11					
64	3012			36.0	2.96					
65	3013			40.7	2.99					
66	3014			17.3	2.77					
67	3015			38.6	2.94					

**NOTE:**

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

.....Don J. Ryb.....  
Registered Assayer, Province of British Columbia



# Kamloops Research & Assay Laboratory Ltd.

WEST TRANS CANADA HIGHWAY - BOX 946 - KAMLOOPS, B.C. V2C 5N4  
TELEPHONE 372-2784

B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS

URN BARITE

## CERTIFICATE OF ASSAY

TO Cyprus Anvil Mining Corporation

Certificate No. K-1353

Date August 26, 1977.

I hereby certify that the following are the results of assays made by us upon the herein described drill core samples

Kral No.	Marked	GOLD	SILVER	BaSO <sub>4</sub>	S.G.	SiO <sub>2</sub>	FeO	CaO	free S	
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
68	3016			67.1	3.48					
69	3017			86.2	4.11	9.77	.06	.034	.22	
70	3018			86.7	4.00	10.72	.14	.038	.26	
71	3019			93.1	4.12	6.36	.21	.039	.19	
72	3020			90.6	4.10	7.20	.14	.036	.21	
73	3021			90.1	4.02	8.71	.12	.031	.20	
74	3022			89.4	4.02	9.09	.06	.038	.26	
75	3023			91.7	4.11	7.55	.06	.039	.21	
76	3024			86.6	3.96	12.62	.12	.043	.23	
77	3025			84.3	3.95	12.90	.21	.049	.23	
78	3026			83.5	3.94	14.66	.17	.046	.23	
79	3027			71.6	3.61					
80	3028			74.4	3.63					
81	3029			72.6	3.63					
82	3030			91.2	4.00	7.85	.06	.041	.22	

**NOTE:**

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

.....  
DAB for PAB  
Registered Assayer, Province of British Columbia



# Kamloops Research & Assay Laboratory Ltd.

WEST TRANS CANADA HIGHWAY - BOX 946 - KAMLOOPS, B.C. V2C 5N4  
TELEPHONE 372-2784

B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS

## CERTIFICATE OF ASSAY

TO Cyprus Anvil Mining Corporation

Certificate No. K-1353

Date August 26, 1977.

I hereby certify that the following are the results of assays made by us upon the herein described drill core samples free

Kral No.	Marked	GOLD	SILVER	BaSO <sub>4</sub>	S.G.	SiO <sub>2</sub>	FeO	CaO	S	
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
83	3031			79.9	3.77					
84	3032			72.0	3.73					
85	3033			50.6	3.00					
86	3034			43.4	3.20					
87	3035			67.0	3.67					
88	3036			55.8	3.44					
89	3037			42.0	3.13					
90	3038			47.7	3.24					
91	3039			73.0	3.87					
92	3040			56.8	3.44					
93	3041			68.6	3.66					
94	3042			69.0	3.68					
	c.c. Mr. D. Jennings Mr. Daryl Hanson Mr. G. Simpson									

**NOTE:**

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

..... WAS for RSB .....  
Registered Assayer, Province of British Columbia



# Kamloops Research & Assay Laboratory Ltd.

WEST TRANS CANADA HIGHWAY - BOX 946 - KAMLOOPS, B.C. V2C 5N4  
TELEPHONE 372-2784 - TELEX 048-8320

B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS

*File URN BARITE 1977.  
J. G. 22*

## CERTIFICATE OF ASSAY

TO Cyprus Anvil Mining Corporation,  
330 - 355 Burrard Street,  
Vancouver, B. C.

Attention: Mr. G. Simpson

Certificate No. K-1472

Date January 26, 1978.

I hereby certify that the following are the results of assays made by us upon the herein described drill core samples

Kral No.	Marked	GOLD	SILVER	BaO	S.G.	FeO	CaO	SiO <sub>2</sub>	Free S	
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
1	3052			94.15	4.13	.44	.07	4.78	.26	
2	3053			47.8	-	-	-	-	-	
c.c. D. Hanson										

**NOTE:**

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

*Robert Shuman*  
.....  
Registered Assayer, Province of British Columbia